z

DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-078-001 2/24



Kits, Assemblies, & Common Parts

Kits &
Assemblies

Description Part Number

Kit T80 Bottom Exhaust 9732-348-001
LP to Natural Gas Conversion for White Rodgers 9732-142-004
Kit, Optional Replacement for Round Switch 9539-492-001 9732-351-001
Temperature Probe 9501-004-002
Kit-30/50/80 OPL, PCB-Controler 9732-249-001
Ignition Control Box 9857-182-001
oo Electrode Assembly, Ignition 9875-002-003
% § Thermostat, Hi-Limit 9576-203-002
3 Cz Termostat, Overtemp 9576-207-006
:'; g Motor Run Relay 5192-299-002
E £ Transformer 8711-007-002
82 Lint Screen 9822-031-002
@ o Air Flow Switch 9539-461-009
Door Switch 9539-492-001
Motor Belt 9040-076-003
Tumbler Belt 9040-073-012
Tension Arm Complete 9861-024-002
Spider/Trunnion 9873-008-001
Door Handle 9244-082-001

5
l-x
E
2
wl

Section 5:
DCBDS8OHC_-10BD Dryer Parts Data

DNOOSONC-10EB2R

2 Part # 8533-078-001 2/24 Part # 8533-078-001 2/24 3



Kits &
Assemblies

Dryer Cabinet Group

Description
Loading Door Compleate SS/Brushed SS/Blk

9960-305-001

Loading Door Compleate Wht/Brushed SS/Blk

9960-305-003

Door Assy, Loading (Ring only) Brushed SS

9960-284-002

Door Assy, Loading (Ring only) Blk (after serial D1.22290.005)

9960-320-004

Plate Assy, Hinge (SS)

9982-368-001

Plate Assy, Hinge (Wht)

9982-368-003

Cabinet
Group
¥ | WIWIN|IN]|F |~

Cover-Hinge Back, Black

9074-340-002

Screw-10Bx3/8, Black

9545-008-010

Screw Hinge to Door

9545-012-015

Nut, Hinge to Door

8640-413-002

Glass, Door

9212-002-004

Gasket, Door Glass (Black)

9206-413-002

Support Door Glass

9548-117-000

Gasket, Door Outer Rim (Black)

9206-420-005

Handle, Loading Door

9244-082-001

Screw, Handle

9545-018-017

Stud Door Catch

9531-033-003

53
SR —
x>

*
=5
-gg 4
39 BB
Ig "
O a
S E B
lU:
ok 7
S

8

9

Nut-Hex, #10-32

8640-413-001

Nut, Acorn

8640-413-003

Burner
Housing
=
o

Catch, Loading Door

9086-015-002

Rivit

8638-190-009

Strap, Hinge (Black)

9966-014-002

Plate Assy-Backup, Hinge

9982-369-001

Reinforcement-Front panel

9817-003-001

Screw-Phillips, 10-32x1/2 Chrome

9545-012-003

Screw-Phillips-Counter sink, 10-32x1/2 Chrome

9545-012-028

Screw-Special, Hinge to Door

9545-052-001

Electrical
Box
o

Nut-Allen, 1/4-20

8640-439-001

Washer-Fiber/Plastic

8641-436-003

Front Panel Assy (SS)

9454-868-001

Front Panel Assy (Wht)

9454-868-003

Screw-Phillips, 10Bx1 3/4

9545-008-014

Washer-Finish

8641-585-001

Nut-Spring

8640-399-001

Insulation-Front Panel, Top Half

9277-058-001

Insulation-Front Panel, Bottom Half

9278-058-002

18

Label-Warning

8502-753-001

19

Plug-Front Panel

9456-050-001

Switch-Door Closed

9539-492-001

Wire-Assy, Blk

8220-063-026

Wire-Assy-Blu

8220-063-009

Cover-Door Switch

9074-351-001

Nut-#10-32unf, 2B

8641-413-002

Cabinet Touch Up Paint (White)

9472-001-013

[ere I RN YSoy Qi prETel IR e DO O TS N (N (NG SO YT RN STy QYSe DN e I RN SO N Y NG I S (rSey RO B ST TS Ry B NSRS SR NG N Y O Sy (YR QS prErey QYRR I e

4 Part # 8533-078-001 2/24

19

8,9 10

12

16,17

14

Part # 8533-078-001 2/24

13



Kits &
Assemblies

Cabinet

Rear

Burner
Housing

Electrical

View

Bearing Housing
& Tumbler Group

Group

Box

Dryer Cabinet Group Continued

Description
1 Nameplate - Dexter Dryer Black 9412-196-001 1
2 | Door Assy-Upper, OPL (SS) 9960-292-001 1
2 | Door Assy-Upper, OPL (Wht) 9960-292-003 1
* | Bracket-Hinge 9029-224-001 2
* | Rivit- 3/16, Hinge to Door 9491-009-001 2
* | Rivit- 3/16, Hinge to Cabinet 9491-009-001 AR
3 | Trim-Upper Service Door, Black 9578-096-002 1
4 | Screw-Phillips, 10Bx3/8, Black 9545-008-010 4
5 | Screw-Phillips, 10Bx1 3/4 9545-008-014 2
6 | Washer-Finish 8641-585-001 2
* | Nut-Spring 8640-399-001 2
7 | Membrane Switch 9801-103-001 1
8 | Kit-30/50/80 OPL, PCB-Controler 9732-249-001 1
& Spacer-#6 x 1/2 9538-157-015 4
9 | Nut- #6-32 8640-411-003 4
10 | Wire Assy-GRN, 24" 8220-137-001 1
11 | Fuse, .600MA/250V 8636-024-001 1
12 | Support-Upper Service Door 9548-288-002 1
13 | Clamp-Tube 9079-121-002 2
14 | Nut, #6-32 8640-411-003 2
15 | Clamp-Cable, 1/2” 8654-126-004 1
16 | Nut, #6-32 8640-411-003 1
17 | Insulation 9277-041-016 1
* | Harness-Control 9627-770-003 1
* | Harness-Temp Probe 9627-679-002 1

Part # 8533-078-001 2/24

LDEXTER
INDUSTRIAL

O

13,14 12

DRYER

15,16

10

Part # 8533-078-001 2/24



Kits &
Assemblies

Key Description
1 Door-Lower Service, OPL, SS

Dryer Cabinet Group Continued

T80
9108-127-001

Qo
—
<

Door-Lower Service, OPL, Wht

9108-127-003

Handle-Door, Lower Service, Black

9244-088-002

Screw-Phollips, 10Bx3/8, Black

9545-008-010

Handle-Door, Lower Service OPL

9244-084-002

Trim-Lower Kick, Black

9578-097-002

Screw-Phollips, 10Bx3/8, Black

9545-008-010

Screen Assy, Lint

9822-031-002

Switch-Door Closure (Round)

9539-492-001

Switch-Door Closure (Square)

9539-501-001

¥|O|OIN|J[oOjL|DA|JWIN|H

Kit, Optional Replacement for Round Switch 9539-492-001

9732-351-001

9 | Hinge-Door, Lower

9243-082-001

10 | Screw-5/16, 10ABx3/8

9545-008-024

o
=
(7]
3
5]
I
o
c
‘=
©
]
]

& Tumbler Group

11 | Bracket-Door Switch

9029-226-001

* Rivit, 1/8 Low Profile

9491-009-004

12 | Bracket-Chain

9029-223-001

* Rivit, 1/8 Low Profile

9491-009-004

13 | Hook, “S” Type

9248-022-002

14 | Chain-Lower Service Door

9099-012-006

* | Leg, Leveling 1/2”

8544-006-001

* | Leveling Leg Wrench

8545-061-002

il I B S o0 ISR T I IO B I I S I I N T O, B I T

Electrical

Part # 8533-078-001 2/24

10

Part # 8533-078-001 2/24



Kits &
Assemblies

Cabinet
Group

Rear
View

Bearing Housing
& Tumbler Group

Burner
Housing

Switch

Airflow

Electrical
Box

10

Description

Dryer Cabinet Group Continued

1 Insulation, Upper service Door 9277-041-016 1
2 | Insulation, RH Burnner 9277-041-023 1
3 Insulation Tumbler Area, above Baffel 9277-041-021 2
4 | Insulation Tumbler Area, below baffel 9277-051-004 6
5 | Insulation Lint Compartment 9277-041-025 2
* | Screen Assy, Lint 9822-031-002 1
6 | Switch-Door Closure (Round) 9539-492-001 1
6 | Switch-Door Closure (Square) 9539-501-001 1
7 | Hinge-Door, Lower 9243-082-001 1
8 | Screw-5/16, 10ABx3/8 9545-008-024 AR
9 | Lint Hood-Back 9240-044-001 1
10 | Nut Wizlock, 8-32 8640-412-004 6
11 | Lint hood, LH 9240-046-001 1
12 | Lint hood, RH 9240-046-002 1
13 | Lint hood, Top 9240-045-001 1
14 | Screw, 5/16- 10ABx3/8 9545-008-024 14
15 | Impeller, w/set screws 9278-037-003 1
16 | Harness -Temp Probe 9627-679-002 1
17 | Wire Nut, #71B 8640-276-005 2
18 | Temp Probe 9501-004-002 1
19 | Screw-Phillips, 8Bx1/4 9545-045-005 1

50Lb & 80Lb Temp Probe

19 18 17 16

Part # 8533-078-001 2/24

Part # 8533-078-001 2/24



Dryer Modular Cabinet Group
(After Serial D1.23090.024)

()]
9
3
LE
¥ 2
(/)]
<

Key Description T80 QTY
1 | Cabinet Base Assembly 9945-162-001 1 12
* | Lower Back Panel Assembly 9989-716-002 1
L3 2 | Lower Cabinet RH Side Panel 9444-091-003 1
8 9 3 | Lower Cabinet LH Side Panel 9444-091-004 1
x> 4 | Lower Cabinet Front Channel 9081-217-001 1
o e * | Upper Back Panel Assembly 9989-717-002 1 11 10
% § 5 | RH Middle Side Panel Assembly 9989-718-003 1 =
g (C) 6 | LH Middle Side Panel Assembly 9989-718-004 1 —E.
= E 7 | Cabinet Top Assembly 9961-163-002 1 =
g 'g 8 | RH Baffle 9049-129-001 1 -
5 2 9 | LH Baffle 9049-129-002 1 =
@ o * | Baffle Stiffener Angle 9003-384-001 2 —_
10 | RH Upper Side Panel 9444-095-003 1 =]
11 | LH Upper Side Panel 9444-095-004 1 /
12 | Upper Cross Brace 9046-104-001 1 .
* | Heavy Hex Nut 7/16-14 8640-416-001 6 :
* | Spring Lockwasher 7/16 8641-582-013 6 9 — 8
* | 10abx3/8 Screw 9545-008-024 28 =
* | Large Head Pop Rivet 8638-190-028 4 |
* | 3/16 Blind Rivet 9491-009-001 111 j—|
* | Wht 3/16 Blind Rivet 9491-009-005 54
T‘g * Hex kep Nut 1/4-20unc, 2b 8640-414-006 10
..3 * | LH Rear Side Angle 9003-326-002 1
%’ * | RH Rear Side Angle 9003-327-002 1
6 5
4
3 2

13

12 Part # 8533-078-001 2/24 Part # 8533-078-001 2/24



Kits &
Assemblies

Dryer Rear View 80 Lb Reversing

Description

Plate-Motor Mounting, Reversing

9982-373-002

Screw-Hex cap,3/8-16x1"

9545-029-005

Nut-Wizlock, 3/8-16

8640-415-004

Cabinet
Group

Motor-Drive, Inverter

9376-307-003

Bushing-Motor mounting

9053-074-002

Rod-Motor Mounting

9497-222-008

Collar-s/Set Screws

9076-052-002

Pulley-Motor Drive

9453-169-012

Rear
View
¥|IN]JO |

Screw-Set, 5/16-18x1/2"

9545-028-013

1
4
4
1
2
1
2
1
oo 2
% § 8 | Chain-Motor Tension 9099-012-008 1
g (G} 9 | Spring, Motor Tension 9534-319-002 1
=3l 10 | Motor, Blower 9376-322-001 4
Rl - [ Run Capacitor, Motor 5191-108-002 1
5 =l * | start Capacitor, Motor 5191-109-002 1
0 o3 * | Screw HXCAP, 3/8-16x3/4 (Motor mounting to Plate) 9545-029-008 4
* | Lock-Washer, 3/8” (Motor mounting to Plate) 8641-582-003 4
- 11 | Plate, Motor Blower 9982-352-002 1
e W [ Gasket, Motor Plate 9206-428-001 1
a é’ 12 | Nut-3/8-16, Plate to cabinet 8640-415-004 4
* | Impeller w/set screw 9278-037-003 1
* | Tolerence Ring 9487-234-001 1
13 | Pulley, Driven 9908-043-002 1
14 | Washer-Flat, 1/2 8641-581-026 1
15 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
Tuu 16 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1
'_E é * | Support Arm, Intermediate pulley 9991-053-002 1
§ & * | Bolt- 3/8-16x1 1/4 9545-029-010 3
- * | Nut, Wizlock, 3/8x16 8640-415-004 3
* Cap Screw, 3/8-16x1 1/2 9545-029-012 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1
* | Idler Arm Assembly 9861-024-002 1

* | Snap Ring 9487-200-006
* | Washer-Flat, 3/8x1 8641-581-039 1
17 | Pulley, Idler w/Bearings 9908-042-006 1
* | Snapring, Inside-Bearing 9487-238-005 1
18 | Bearing, Ball 9036-159-007 2
* | Spacer, Bearing 9538-173-002 1
19 | Washer-Flat 8641-581-039 1
20 | Nut, 5/8-11 8640-425-002 1
* | Hook “S” type 9248-022-002 3
* | Chain, Spring tension 9099-012-009 1
* | Spring, tension 9534-151-000 1
21 | Belt Drive 9040-076-003 1
22 | Belt, Driven 9040-073-012 1
23 | Thermostat-Overtemp, Reset 9576-207-006 1

Dryer Rear View 80 Lb Reversing

13
22
14, 15, 16
17
18, 19, 20
2,3
[ ]
21 1
5,6
7
11 23
4
g !

9/

14 Part # 8533-078-001 2/24

15

Part # 8533-078-001 2/24



0
2
@5
8E
¥ 3
()]
<

Description

Dryer Rear View 80 Lb Reversing Continued

1 Plate-Motor Mounting, Reversing 9982-373-001 1
2 | Screw-Hex cap,3/8-16x1" 9545-029-005 4
3 | Nut-Wizlock, 3/8-16 8640-415-004 4
4 | Motor-Drive, Inverter 9376-307-003 1
* Bushing-Motor mounting 9053-074-002 2
5 | Rod-Motor Mounting 9497-222-008 1
6 | Collar-s/Set Screws 9076-052-002 2
g’ g' 7 | Pulley-Motor Drive 9453-169-012 1
§ g * | Screw-Set, 5/16-18x1/2" 9545-028-013 2
=°: 5 8 | Chain-Motor Tension 9099-012-008 1
g) a 9 | Spring, Motor Tension 9534-319-002 1
'Fu g 10 | Motor, Blower 9376-322-001 1
2 ; * [ capacitor, Motor Run 5191-108-002 1
* | Capacitor, Motor Start 5191-109-002 1
* | Screw HXCAP, 3/8-16x3/4 (Motor mounting to Plate) 9545-029-008 4
& Lock-Washer, 3/8" (Motor mounting to Plate) 8641-582-003 4
11 | Plate, Motor mounting 9982-352-002 1
* | Gasket, Motor Plate 9206-428-002 1
12 | Nut-3/8-16, Plate to cabinet 8640-415-004 4
* Impeller w/set screw 9278-037-003 1
13 | Support Arm, Intermediate pulley 9991-053-002 1
14 | Bolt- 3/8-16x1 1/4 9545-029-010 3
© 15 | Nut, Wizlock, 3/8x16 8640-415-004 3
o
'E é 16 | Cap Screw, 3/8-16x1 1/2 9545-029-012 1
§ B+ | Snap Ring 9487-200-003 1
w * | Washer-Flat, 3/8x1 8641-581-035 1
17 | Idler Arm Assembly 9861-024-002 1
* | Snap Ring 9487-200-006 1
* | Washer-Flat, 3/8x1 8641-581-039 1
18 | Hook “S” type 9248-022-002 3
19 | Chain, Spring tension 9099-012-002 1

16 Part # 8533-078-001 2/24

Dryer Rear View 80 Lb Reversing Continued

16

13

14, 15

17

11

12

2,3

5,6

21

10

Part # 8533-078-001 2/24

17



Dryer Rear View-Guard & Exhaust

0
%3
= § Key Description T80 QTY
2 1 | Cover Cabinet 9074-349-001 1
* | Screw-5/16, 10ABx3/8 9545-008-024 AR
Do 2 | Cover-Control Box 9074-353-001 1
'_E § 3 | Screw-5/16, 10ABx3/8 9545-008-024 AR
8 o 4 | Guard, RH 9208-101-001 1
* | Screw-5/16, 10ABx3/8 9545-008-024 AR
E 2 5 | Guard Base & LH 9208-102-001 1 16
&’ -g * | Screw-5/16, 10ABx3/8 9545-008-024 AR
6 | Guard-Lower 9208-103-001 1
g, g_ 7 | Screw-5/16, 10ABx3/8 9545-008-024 AR
‘s O 8 | Guard-upper 9208-105-001 1
3 E * | Screw-5/16, 10ABx3/8 9545-008-024 AR
:U:I % 9 | Elbow-90 degree, 8” 9142-039-001 1 11
S-B| 10 [ Pipe-Duct, 8" 9109-121-002 1
8 IE 11 | Tee-Duct, Recirculation, 8”-6" 9810-019-001 1
w12 | Damper 9125-008-001 1 18
* | Pin-Damper, Hinge 9451-146-002 1
] CE” * | Nut-Spring 8520-141-000 2 19
g g 13 | Bracket-Recirculation Duct, Small 9029-228-001 1
M| 14 | Pipe-Duct, 6 9109-122-003 1
15 | Bracket-Duct, Recirculation Large 9029-247-001 1
g ﬁ 16 | Elbow-90 degree, 6" 9142-039-002 1
= "é * | Booklet-Owners 8514-210-001 1
<0 17 | Diagram & Schematics 9506-476-001 1
_ 18 | Label-Warning & Notice 8502-600-001 1
i 19 | Label-Instructions 8502-645-001 1
% 20 | Decal-Lighting & Clearence 8527-151-001 1 10
% 21 | Label-High Voltage 8502-614-004 1
* | 8” Slide Open Clean Out Duct (Optional) 9973-034-001 1
9
5

19

18 Part # 8533-078-001 2/24 Part # 8533-078-001 2/24



Dryer Rear View-Bearing Housing 80Lb Dryer Tumbler Group 80Lb

Kits &
Assemblies

oS —

§§ 1 2 I T+ |[] =2
£ | 8

8'2 2 i 10
0 ¥ 2 ‘}

Sl
]
-
i
;

3 a4 6
5 4
3 6 7
=
=
™
s
3}
2
1T] Key Description T-80 QTY —
Key Description T80 QTY
Bearing Housing Complete Assy (Includes bearings & 9803-189-001 -
Spacer) * | Tumbler Assy Compleate W/Spider (GALV) 9848-139-001 1
1 Housing, Bearing 9241-183-003 1 Tumbler Assy (GaIvinized) 9849-138-001 1
* | Bearing, Ball, Front 9036-159-002 1 | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-139-002 1
2 | Bearing, Ball, Rear 9036-159-001 1 | Tumbler Assy (Stainless Galvinized front) 9849-138-002 1
3 | Washer, Flat 1/2 8641-581-026 2 | Rod, Tumbler 9497-226-001 4
4 | Lock Washer Spring, 1/2 8641-582-004 3 | Washer, Special 8641-590-001 4
5 | Screw, 1/2-13x1 9545-017-004 4_| Shim 9552-013-003 AR
6 Lock Washer Spring, 1/2 8641-582-004 5 | Spider Assy w/Front Bearing 9873-008-001 1
7 NUt, 7/16-14 8640-416-001 6 Nut, Wiz Lock 8640-417-005 4
8 | Screw, 7/16-14x1 1/2 9545-059-003 7| DelEeiEs i SRS U 1
9 Nut, 7/16-14 8641-416-001 8 PuIIey, Driven 9908-043-002 1
9 | Washer -Flat 8641-581-026 1
10 | LockWasher - IntTooth, 1" 8641-582-016 1
11 | Screw, 1/2-13x1 1/4 9545-017-009 1
12 | Bearing, Front 9036-159-002 1
20 Part # 8533-078-001 2/24 Part # 8533-078-001 2/24 21



Dryer Burner Housing Group 80Lb

Kits &
Assemblies

o
=
()]
=
o
T
o
£
‘=
]
Q
]

Electrical

22

& Tumbler Group

Box

Key Description Part Number 047

Housing Assembly, Burner 9803-212-001 1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-849-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extention 9049-100-001 1
9 Duct Adaptor, 6”x1.25” long 9109-120-002 1
10 Baffle-Burner Housing, Recirculation 9049-099-001 1
11 Side-Extention Baffle, Burner Housing 9551-049-001 2
12 Bracket-Support, Burner 9029-213-001 1
13 Burner, Main 9048-021-001 4
14 Screw, 10T-32x1/2 9545-008-008 4
15 Electrode-Ignition 9875-002-003 1
16 Cover-Burner, Intet 9074-344-001 1
17 Bracket-Support, Gas Valve 9029-234-001 1
18 | Control Assy,Gas Valve, White Rodgers 36] 9857-193-001 1
19 Bracket-support, Gas Valve Left hand 9029-235-001 4
20 Valve-Gas Shutoff, (Optional) 9379-196-001 1
21 Manifold Assy 9381-014-001 1
22 | Orifice-Natural, #29 9425-069-021 4
* Orifice-LP, #46 9425-069-022 4
& Kit, LP Conversion, White Rodgers 9732-102-023 1
23 | Thermostat-HI-Limit 9576-203-002 1
24 Spacer-1/4x5/8 long 9538-166-009 2
25 Screw-8Bx1 9545-045-013 2
26 | Screw, 10Bx1/4 9545-008-001 22
27 | Screw, 10ABx3/8 9545-008-024 31
28 Bushing-Reducer, 3/4x1/2 8615-104-009 1

Part # 8533-078-001 2/24

25

23

Part # 8533-078-001 2/24

23



Kits &
Assemblies

Cabinet
Group

Rear
View

Bearing Housing
& Tumbler Group

Burner
Housing

Key Description

Electrical
Box

Dryer Air Flow Switch Assembly

Notes

* | Air Flow switch Assy 9801-098-001 1
1 | Bracket-Airflow switch 9029-200-001 1
2 | Shield-Switch 9550-169-003 1
3 | Switch-Micro 9539-461-009 1
4 | Nut-Twin, 4-40 8640-401-001 1
5 | Screw-.625, 4-40 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 1
7 | Pin-Cotter, .09375x.75 9451-169-002 1
8 | Screw, 10Bx1/4 9545-008-001 5
24 Part # 8533-078-001 2/24

Part # 8533-078-001 2/24

25



Kits &
Assemblies

o
=
(7]
3
o
I
o
£
=
©
Q
[

& Tumbler Group

Electrical

24

25

21

11

9 10

18

20

26 Part # 8533-078-001 2/24

Dryer Rear View-Control Box

Key Description

1

Wrapper-Control Box

T80
9636-203-001

QTY

1
2 | Screw, 5/16-10AB-3/8 9545-008-001 6
* | Cover-Control Box 9074-353-001 1
* | Screw, 5/16-10AB-3/8 9545-008-024 1
3 | Strip-Marker, Terminal 9558-029-005 1
4 | Terminal Block Assy-Power, 4Pole 9897-035-001 1
5 | Screw, 5/16-10AB-3/8 9545-008-024 2
6 | Wire assy-Blk/Red, 6 1/2” 8220-001-230 1
7 | Wire assy-Blk/Blu, 6 1/2” 8220-001-231 1
8 | Wire Assy, GRN, 7” 8220-001-478 1
9 | Screw- 10-32TTx1/2 GRN 9545-008-027 2
10 | Lockwasher, External tooth 8641-582-006 2
11 | Transformer, w/Circuit braker 8711-007-002 1
12 | Screw, 5/16-10AB-3/8 9545-008-024 2
13 | Relay-Motor, 30Amp, 24VAC 5192-299-002 1
14 | Screw, 5/16-10AB-3/8 9545-008-024 2
* | Wire assy-Blk/Red, 9” 8220-146-001 2
* | Wire assy-Blk/Blu, 9” 8220-146-002 2
15 | Control Assy, Ignition (Module) 9857-182-001 1
16 | Screw-8Bx3/4” 9545-045-007 2
* Harness, Ignition Module 9627-867-003 1
17 | Wire Assy- High Voltage Lead 9631-403-009 1
18 | Wire Assy-Red, 12" 8220-067-004 1
19 | Wire Assy- White, 12" 8220-067-003 1
20 | Drive-VD Inverter, 1HP, 120VAC 9375-026-002 1
21 | Nut, #10-32UNF 8640-413-002 4
22 | Wire Assy-Green, 18" 8220-092-006 1
* | Wire Assy-BRN, 19” 8220-078-019 1
* | Wire Assy-Yellow, 20” 8220-082-002 1
* | Wire Assy-Gray, 18” 8220-078-018 1
* | Wire Assy, Brown 3” 8220-057-035 1
23 | Resistor-Dynamic Breaking, 2000HM 9483-004-002 1
24 | Screw-5/16, 10ABx3/8 9545-008-024 2
25 | Wire Assy, Violet 24" 8220-118-001 2
26 | Relay, 120VAC 5192-285-001 1
27 | Relay, 24VAC 5192-285-004 1
* Wire Assy-BLK/BLU, 15” 8220-063-021 1
* | Wire Assy-BLK/RED, 12" 8220-063-010 1
28 | Terminal Block 9897-039-001 1

Part # 8533-078-001 2/24




Parts
Data

dHG 1 —2HOB0EX]

Yioo—EDe—BPERE

|

29

I"gft # 8533-078-001 2/24

e e —— — e ——

TEl—HI0—a0l9 JAUrHEOAM]

Control Box Informative for 60hz Dryer -10BD

8306 —475—-001 K

SETSER

o

(4]

()

v CONTROL EMEL

-r \l |B%EE PRRELI

()

> 3 L

(] ) - “,_._ul,_Mmc FRONT PAMEL

N . BOHZ—1PH T T T
S [e= A7l | Lemmmmmmt e flnge | || [P
© ||[&d o | B | B s e~ ||E |
: ||E:s = S .S
5 || ¥s0a e A il S ]
aVu _ mm : | mnn_
5 s 2 L
c gyl 82 | _
& et =1t
b~ THELR

r—m |=HED FRDMT .

o

-

(®)]

c

=

DCBOBRGHE__—108D

Part # 8533-078-001 2/24

28



Parts
Data
LwLTICH;: LAREL AL MPE: PPEOR TO DISSSHHECTIOH WHEH SERMERG LOMTROLS. WPHG EPPoRS

G CHEF |WPROPER a0 ONICERIUS CFERSTION. WERFY PROPER DFEFATIN AFTER SERWIORG

ATIEFMAN, A MONEHT ELENTRNEH OFF COWRANDES, ETRMETEE TOUS LES LT &4HT OF LES
DEBRMICHER. 05 EFFELFS OFE CAHLWEE PELMEHT ENTRORER LM FAWCTIBRHENENT |WADETYIET ET
DAMIEREMT. TAISJAR UWUE LFPPAREIL FOHETINNE ADEWETENENT WHE FAAS L'ENTPETEM TERWHE.

T10-123V

mlm " Jreansromaer

LRTROL ENGL,
mEanI\ P
o

WTH INTERMAL
ﬂ ﬁ

Wiring Diagram for 60hz Dryer -10BD

9506—-476-COTM

—d 8 0L— NOBCONG
d84d 1 —-""3Hoeddad

['F 31oH 5

Wiring Schematic for 60hz Dryer -10BD

InoaM
HOLWRNDI

eI "t e FETETL
&le—ti= T 3T ¥

ﬁ.ﬂ_ G =—037 HOUNHANT SUEDHINT m m
LHM, —

Halws  1elS0ONeRHLI HIUMS  I9IS0W-3IHL
1IMIA-H

LOWER SEFMWICE

¢HEHRIO LOWER PAHEL]

| LT
_ FRGMNT PAMEL
_ rTAT————"—————1
_ _ CONTROLLER _
_ _ PCE AHND 211 |
_ | DISPLET = |
| | El |
L_— | I |
=1
| : _
I I |
m _ _ J1 _
- _
m _ _ J5 E
=1 I 3 _
—_ | . I I =TT —— M|
TUWBLER
LOOF SWITeH -
(HEHHO AT PRMEL
it ﬂwz P. SENSOR

[LOSATED: BELOM SAIHBER

DCBOBOHC _—106BD

UMDoEaN _—10_B_R—(— __—

dold  dPEL eEs0 H3dWE
HAMCH

LAk =+
SHIAY=A _
LI¥—0dL

WHA-00E

TOHAH EQ
M W0 30 TNEHE NERGH RN
1331 1y OZHNEAN 38 D HEHET

Il LN M M Y B 'S

UMK OHUSAH WAd SLHIRGHE
O FRLK] 3 PG E SRS

Wl TWrhAN SR Ol 3

TS AL 4N 9 GKLIDM HSNOE

HIHA EHET OT-HLUME TEEnE? T

T HL B aE
3HL Iy T100] WM 10 ILYMELLITY
M & REHL EHE S MALLIE LHYLS

L Oy EITEES 5l TS Y HETR

Y WA 3HL FOH& GLHYLF @WK T

"IETID T SO

FEHM MEFT "OT-23HANE W51 'L
‘5314H

r : . Aod
WOGHEE dPEL
| ERFsRES il %R oE e

W1lo0-8t—-80C6

' —

[ EISCE]
BET 11
AT
oga
— —
,_._._.mw HILUME H0aD
SoeEs

T |__ ™
LFEd M
HoUMS s00d
mﬂ WAL 4
= =

A
e

H3v3dd UrId3
TeHd LN HLIA
I ST RRHL

"IN 102

THadlE d00D

ol HHIETY MOHd
ONNadss 11345 MM

ML FEUSIFET S6d 340 LGOMAMTEIDY IR TGy, IN0D EOHMBEYE WO EE-INe
0 ISEGH LHEAGHRAUISHSY BA il LHIANEd 3D 30 DiMEddS 230 HIHIR e
EI1 30 LY T4 =1 ST¥L SEnaLI TMHNE] B0 MEUALHI O LENA Y CHOWHALLY

EROMEET e HOUWOdD EEdDEd JAHEA DL SYIHSA HWD P EOdDHC] 39 B
FCdET RN FHIRIER JHAEE MOHE HOULEHHERER] [l HiHd 55« T TE HOLmS

31

Part # 8533-078-001 2/24

Part # 8533-078-001 2/24

30



Notes

ejeq
sped

Section 6:

50Hz
Dryer Parts Data

33

Part # 8533-078-001 2/24

32 Part # 8533-078-001 2/24



34

DCBDS8OHC_-39BD 230VAC 1 PH 50Hz

Key Description T80 QTY
* | Motor-Drive 9376-307-003 1
* | Pulley 9453-169-012 1
* | Motor-Blower 9376-325-001 1
* | Wiring Label-Schematic/Diagram 9506-497-001 1
* | Orfice Main Burner, #30 9425-069-002 4
* | Overlay-Trim Lower door 9435-016-006 1
* Label- Warning instructions 8502-698-001 1

Part # 8533-078-001 2/24

Wiring Informative for 50hz Dryer -39BD

MFORMATIVE B102-018—174

/_ (BACK PAHEL)

SEMNTER

TEMP.

[ LOCTED GELTA =AU LET)

0 00

HL B% Iﬂ L=
JnagM
[ alilfpH]

Part # 8533-078-001 2/24

35



DCBD8OHC_-39BD 230VAC 1 PH 50Hz

Key Description

X

Wrapper-Control Box

T80
9636-203-001

QTY

*

Screw, 5/16-10AB-3/8

9545-008-024

*

Cover-Control Box

9074-353-001

Screw, 5/16-10AB-3/8

9545-008-024

Strip-Marker, Terminal

9558-029-004

Terminal Block Assy-Power, 4Pole

9897-035-001

Screw, 5/16-10AB-3/8

9545-008-024

Wire assy-Blk/Red, 6 1/2"

8220-001-230

Wire assy-Blk/Blu, 6 1/2"

8220-001-231

Wire Assy, GRN/Yel, 7"

8220-137-002

Screw- 10-32TTx1/2 GRN

9545-008-027

Lockwasher, External tooth

8641-582-006

Transformer, w/Circuit braker

8711-007-002

Screw, 5/16-10AB-3/8

9545-008-024

Relay-Motor, 30Amp, 24VAC

5192-299-002

Screw, 5/16-10AB-3/8

9545-008-024

Wire assy-Blk/Red, 9”

8220-146-001

Wire assy-Blk/Blu, 9”

8220-146-002

Control Assy, Ignition (Module)

9857-182-001

Screw-8Bx3/4"

9545-045-007

Harness, Ignition Module

9627-867-003

Wire Assy- High Voltage Lead

9631-403-009

Wire Assy-Blue, 17"

8220-065-018

Wire Assy- Black, 11"

8220-065-032

Drive-VD Inverter, 1HP, 120VAC

9375-027-002

Nut, #10-32UNF

8640-413-002

DN~~~ ININIRIN]IRININ]R =R INRr R~ ]lO] -~

Wire Assy-Green, 18"

8220-092-006

Wire Assy-BRN, 19”

8220-078-019

Wire Assy-Yellow, 20"

8220-082-002

Wire Assy-Gray, 18"

8220-078-018

Wire Assy, Brown 3”

8220-057-035

Relay, 230VAC

5192-285-002

Relay, 24VAC

5192-285-004

Wire Assy-BLK/BLU, 15"

8220-063-021

Wire Assy-BLK/RED, 12"

8220-063-010

lRrlRrlRrlRr]lRr]R,r]R]~=

36 Part # 8533-078-001 2/24

Control Box Informative for 50hz Dryer -39BD

I

i
I
I
I
I
I
I
I

INFURMATIYE &102—018—106

[ — — —— ————— — T ———— ———— A — — ——— — ———

,==¢‘[

I
I
I
I
K
I
I
|
I
I
I
I
i

CCEO0BOHC—3880

[

H838-213—-C 1A

Part # 8533-078-001 2/24

37



BAH
e [y 1] s 250V CONTROL EMCL
fa) sl _u.h._.lm ROHZ—1PH \ (BACK PHIEL]
o L
)] pll— m |||||||||||||||||||||| e
Q! KT ER o . _ EEET
I || 84 F L8 I CIRELIT BREARER _
| El — |5y | CoM o= |FHO H L rt+rH+r—————————
=[H
()] _ mww_u L Lellvioglan _ | ErEE
S == LR AR L =
2 I =

_ E.mlu.@ M 24 = =l 3 o | “ Hm ﬂ “
z _ : m h. _ I

i 03F df t— |
Q N | | _
LN i 5 = =t I g L J1 _
- HI=LHIT A"n _ _ _

TERMOSTST | /Y ooon |2y
o _ m i be Y Bhel| 24 “ _ Js= |f _
| Y |

£ | = £ cAl o ]
o | - =
()] _ mm. TUNBLER =
._la ﬁhﬁanﬂi&:ﬂﬂ. TEMP. SEHSOR
D LU -8 [LOCGETED BELS CYURDERY
M.. 2= =
-— LU Bl
e — 1
— LEWEFR SERWHCE
S LSRRI

9506—457—-001E

WIRING ClAGRAM

CCADAOHC _—39B0
ONGOE0M_—39_8_R— -

W — Imlmlmn.len_mnn_,,_n_ JUFRIHIS JL00—L6F—B0SE
) O8&E— JHDBOEID
T -k : Mdaghas "dWal &~ Hid
H‘_ P huue%huu_m.wﬂ.ﬂ_ﬂ._ L > eETIGHL DD
— == e & pe—-+od=- ] U0 ¥ | = =
Ut -
E T QKB o [« 01 HALIIOHI LS T
=T = EEs W e s | a1—Hua
ok = HOUMS 1¥ISOMWNIHL  Houms  [WISOMHIHL |03
L i) o MHDlaOW  'dREL H3AD H3dR 1IKA—H By
w_...n_“_q__.“hﬁ_“ WIMOTE s e | 4
L¥13d
TN " MRSt
ELEL FECTY
|| e e
L¥13d M-
HIUME WDan “
- yTIENML
ﬂwﬂﬂ_f@am
Al

HOIS5IS3  DkHE
Lgs—anl WHO—O0=

LM w
u.___.__tn_

SEE

L

‘HAHIH dHD D0 WL

3 IOHE SO SIHNG 1531 1Y TN

I8 MW LhOED 3N HRISAMWOHSN a0 w HUl 'O
"UMMO OWUFSH W04 EIPEIHINEESY e hO1ye340

S MOl K] HQd A RALWD QL W343H '
T=EdE AL Jn 6l

HOION 3% HEHE 5350 O RHLE TendRIHTS T
‘T 3HL 40 OrE
JHL Iy TRl RLE] TR ADCTELLNY MY B eEHL

i

Ay 1M
Totheldird HLW,
L b e G kL

AR
TetlI ks 0045
0L 13MIEYa W4

m = JJHNDE LIS M

B

MEHE 21 MOLIE LIS S3HL O MINTER 2

Wiring Schematic for 50hz Dryer -39BD

D W TEEND 2y R JHL HIHM SIS JE50490 T
TESTD b THK] FEHE RS0 "IR—SSH1IWE Wi 'L

“E3IGH

M ERE LN
TotEELHI 1AHLIM
o AL e L
Il

39

Part # 8533-078-001 2/24

Part # 8533-078-001 2/24

38



	Section 5: Dryer Parts Data
	Kits, Assemblies, & Common Parts
	Dryer Cabinet Group
	Dryer Rear View 80 Lb Reversing
	Dryer Rear View-Bearing Housing 80Lb
	Dryer Burner Housing Group 80Lb
	Dryer Air Flow Swwitch Assembly
	Dryer Rear View-Control Box
	Section 6: 50Hz Dryer Parts Data

	Parts Data  13: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 

	50Hz Parts  13: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 

	Kits, Assemblies, & Common Parts 44: 
	Cabinet & Front Panel Group 44: 
	Rear View 44: 
	Cylinder, Seals, & Bearings 44: 
	Loading Door Group 44: 
	Water Inlet & Rear Channel 44: 
	Electrical Components 44: 
	Kits, Assemblies, & Common Parts 45: 
	Cabinet & Front Panel Group 45: 
	Rear View 45: 
	Cylinder, Seals, & Bearings 45: 
	Loading Door Group 45: 
	Water Inlet & Rear Channel 45: 
	Electrical Components 45: 
	Kits, Assemblies, & Common Parts 46: 
	Cabinet & Front Panel Group 46: 
	Rear View 46: 
	Cylinder, Seals, & Bearings 46: 
	Loading Door Group 46: 
	Water Inlet & Rear Channel 46: 
	Electrical Components 46: 
	Kits, Assemblies, & Common Parts 47: 
	Cabinet & Front Panel Group 47: 
	Rear View 47: 
	Cylinder, Seals, & Bearings 47: 
	Loading Door Group 47: 
	Water Inlet & Rear Channel 47: 
	Electrical Components 47: 
	Kits, Assemblies, & Common Parts 48: 
	Cabinet & Front Panel Group 48: 
	Rear View 48: 
	Cylinder, Seals, & Bearings 48: 
	Loading Door Group 48: 
	Water Inlet & Rear Channel 48: 
	Electrical Components 48: 
	Kits, Assemblies, & Common Parts 56: 
	Cabinet & Front Panel Group 56: 
	Rear View 56: 
	Cylinder, Seals, & Bearings 56: 
	Loading Door Group 56: 
	Water Inlet & Rear Channel 56: 
	Electrical Components 56: 
	Kits, Assemblies, & Common Parts 49: 
	Cabinet & Front Panel Group 49: 
	Rear View 49: 
	Cylinder, Seals, & Bearings 49: 
	Loading Door Group 49: 
	Water Inlet & Rear Channel 49: 
	Electrical Components 49: 
	Kits, Assemblies, & Common Parts 50: 
	Cabinet & Front Panel Group 50: 
	Rear View 50: 
	Cylinder, Seals, & Bearings 50: 
	Loading Door Group 50: 
	Water Inlet & Rear Channel 50: 
	Electrical Components 50: 
	Kits, Assemblies, & Common Parts 51: 
	Cabinet & Front Panel Group 51: 
	Rear View 51: 
	Cylinder, Seals, & Bearings 51: 
	Loading Door Group 51: 
	Water Inlet & Rear Channel 51: 
	Electrical Components 51: 
	Kits, Assemblies, & Common Parts 52: 
	Cabinet & Front Panel Group 52: 
	Rear View 52: 
	Cylinder, Seals, & Bearings 52: 
	Loading Door Group 52: 
	Water Inlet & Rear Channel 52: 
	Electrical Components 52: 
	Kits, Assemblies, & Common Parts 53: 
	Cabinet & Front Panel Group 53: 
	Rear View 53: 
	Cylinder, Seals, & Bearings 53: 
	Loading Door Group 53: 
	Water Inlet & Rear Channel 53: 
	Electrical Components 53: 
	Kits, Assemblies, & Common Parts 54: 
	Cabinet & Front Panel Group 54: 
	Rear View 54: 
	Cylinder, Seals, & Bearings 54: 
	Loading Door Group 54: 
	Water Inlet & Rear Channel 54: 
	Electrical Components 54: 
	Kits, Assemblies, & Common Parts 55: 
	Cabinet & Front Panel Group 55: 
	Rear View 55: 
	Cylinder, Seals, & Bearings 55: 
	Loading Door Group 55: 
	Water Inlet & Rear Channel 55: 
	Electrical Components 55: 


